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QUALITY CERTIFICATE

Quality Certificate No: SMC-Q- 0100

Compressive Strength Of Concrete Specimens ( ASTM-C39 )

Customer Name : PO TR
Customer Account : Location: althuriya
Cement kg/m" Cement Type | Slump (mm) Structure Standards used
Specs 400 SRC 150 FOUNDTIONS | ASTM-C 31/C 192
Concrete Temp Quantity ( m") Air Content Sample (mm ) Timc 7Q§Dgprarturc
30.0 °Cc e 2.0% 150 X 150 X 159 -——

TEST RESULTS

DATE CASTED 24/01/2012
DATE TESTED 31/01/2012
AGE (DAYS) 74
SAMPLE NO A B AVERAGE
APPLIED LOAD (KN) 520 470 495
STRENGTH kg/cm’ 235.7 213.1 224.4
AVERAGE kg/cm® 224.4
STRENGTH Mpa 23.1 | 209 | | | 22.0
AVERAGE Mpa 22.0
REMARKS Required for this Mix Design aT7 days 225 kg/em2




